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Model NT50AGF




Parts List NT50AGF
ltem # C‘;de DESCRIPTION UggD Remarks
1 330391 |Screw (Socket Cap 1/4-20 x 1/2") 4
2 330392 |Screws (Socket Cap 8-32 x 1-1/5") 2
3 330393 |Washer 2
4 330394 |Screw (Socket Set 5/16-18 x 2-1/4") 2
5 330395 | Cylinder Cushion Ring
6 330396 |Head Gasket
7 330397 |Cylinder Exhaust Valve
8 330398 |Spring - Return
9 330399 |Spring - Discharge 3
10 330400 |Piston Cushion
11 330401 |Discharge Valve & O-Rings
12 330402 |Cylinder & O-Rings
13 330403 |Valve Body & O-Ring
14 330404 |Gate Screws
15 330405 |Extension Handle Assembly w/Safety (Includes 39,40,45)
16 330406 |Nut — Magazine / Standoff Screws (Nyloc 8-32) 2
17 330407 |Spring - Constant Force & Screw (Ref 18)
18 330408 |Screw — Constant Force Spring (Socket Cap 8-32 x 3/16”)
19 330409 |Magazine Standoff
20 330410 |Spindle Cap
21 330411 |Guide Assembly (Includes 14,22)
22 330412 |Gate
23 330413 |Restrictor Plate
24 330414 |Spindle — Constant Force Spring
25 330415 |Spring — Compression — Pusher Finger / Pusher Bracket
26 330416 |[Rail
27 330417 |Magazine Retainer Bracket
28 330418 |Magazine
29 330419 |Screws (Socket Flat Head 10-32 x 3/8") 4
30 330420 |Ram Washer
31 330421 |Shoe Base Pad — 3/4” Flooring
32 330422 |Shoe Base — 3/4” Flooring
33 330423 |Flange Nut — Shoe / Body (Serrated Flange Nut 5/16-18) 2
34 330424 |Shoe - Angled
35 330425 |Screws (Socket Cap 10-24 x 1-1/2")W/4 Washers (Ref 44) 4
36 330426 |Driver Assembly (Includes 55,56,57,58, & O-Ring)
37 330427 |Pusher Pivot Pin (Includes 38)
38 330428 |Lock Ring — Pusher Pivot Pin
39 330429 |Safety Stem
40 330430 |Cover — Safety
41 330431 |Main Valve Assembly & O-Rings
42 330432 |Screw (Machine Flat Head Phillips 1/4-20 x 3/8")
43 330433 |Screws (Socket Button Head 10-32 x 5/16") 2
44 330434 |Washers — Valve Housing Screws 4
45 330435 |Spring — Safety
46 330436 |Valve Housing Assembly
47 330437 |Ram Head Assembly w/Cap & Screw (Ref 52 & 54)
48 330438 |Face Nailing Shoe
49 330439 |Pusher Finger
50 330440 |Screws (Machine Flat Head Phillips 1/4-20 x 3/4") 4




Parts List NT50AGF
ltem # C‘;de DESCRIPTION UggD Remarks
51 330441 |Screws — Shoe Base (Machine Flat Head 1/4-20 x 1”) 4
52 330442 |Screw (Socket Set Screw 1/4 -28 x 1/2” w/Patch)
Hex Adapter —3/8 NPT (Female) x 3/8 NPT (Male) DO NOT
53 330443 RE-MOVE!
54 330295 |Ram Cap — Rubber
55 330445 |Piston Insert
56 330446 |Piston
57 330447 |Washer — Driver Blade / Piston
58 330448 |Driver Blade
59 330449 |Pusher Bracket
60 330450 |Retainer — Face Shoe Screw
61 330451 |Face Shoe Pad
62 330452 |O-Ring — Safety Cap
63 330453 |O-Ring — Handle / Valve Housing
64 330454 |Hammer
65 330455 |Wrench Set
66 875769 |Safety Glasses
67 330456 |Carrying Case
68 330457 |Tool Lubricant (Grease)
69 330626 |Hammer Cap
70 330639 |O-Ring Repair Kit
71 330640 |Shoe Base & Pad - 3/4” Flooring
72 330641 |Main Body

WWW.HITACHIPOWERTOOLS.COM for more Breakdowns




